



**BUREAU
VERITAS**

產品名稱 : D2超透

測試報告內容 : 3P(DEHP, BBP & DBP) < 1000 ppm

不含八種重金屬, 總鉛 < 600 ppm

符合條例 : 歐洲低毒標準 EN-71 PART 3

RD1b
共2頁

TEST REPORT

LAB NO. : (5508)108-1843

DATE : April 22, 2008

PAGE : 1 OF 4

APPLICANT : **Famous Leader Plastics Co, Ltd.**
屯門河田街 7-9 号冠華鏡廠第六工業大廈第二座 3 字樓 A 室

CONTACT PERSON : Ray Leung

DATE OF SUBMISSION : April 17, 2008

TEST PERIOD : April 17, 2008 to April 22, 2008

NO. OF WORKING DAYS : 4

SAMPLE DESCRIPTION : PVC Film, R0110C, 透明, 0.3mm X 48" PD2T/ 36 (品名)
Model no.: 5040708
P.O. no.: FHHJ/ 082863①
Buyer: CO. 9100035
Country of origin: China

SUMMARY OF TEST RESULTS

TEST REQUESTED	PASS	FAIL	REMARK
Total Lead Content	X		
Phthalates Content			See result on page 3
Migration of Certain Elements - EN 71-3: 1994 with Amendment A1:2000 and AC:2002	X		

REMARK

If there are questions or concerns on this report, please contact:

(852) 2494 4383 / (852) 2494 1263
rohs.enquiry@hk.bureauveritas.com

BUREAU VERITAS HONG KONG LIMITED

PREPARED BY: _____ Ed _____

DR. LEE SIU MING
SENIOR MANAGER, CHEMICAL AND ANALYTICAL SERVICES

RW



LAB NO. : (5508)108-1843

DATE : April 22, 2008

PAGE : 2 OF 4

Photo of the Submitted Sample





LAB NO. : (5508)108-1843

DATE : April 22, 2008

PAGE : 3 OF 4

TEST RESULT

I. Total Lead Content

Parameter	Unit	Result	Client's Limit
		1	
Total Lead (Pb)	ppm	<50	600
Conclusion	-	PASS	-

Test Item 1: Transparent plastic

Note: "<" = less than
ppm = part per million

Method: EPA 3051 / 3052 modified (for others)
The lead content was analyzed by Atomic Absorption Spectrophotometer or
Inductively Coupled Argon Plasma Spectrometer.

II. Phthalates Content

Parameter	CAS No.	Unit	Result
			1
Dibutyl phthalate (DBP)	84-74-2	%	<0.005
Butyl benzyl phthalate (BBP)	85-68-7	%	<0.005
Di-2-ethylhexyl phthalate (DEHP)	117-81-7	%	<0.005

Test Item 1: Transparent plastic

Note: "<" = less than

Method: Sample was extracted with organic solvent and then analyzed by Liquid Chromatograph
Mass Spectrometer / Gas Chromatograph Mass Spectrometer.